© 2021 IIRAR May 2021, Volume 8, Issue 2 www.ijrar.org (E-ISSN 2348-1269, P- ISSN 2349-5138)

Performance Evaluation and Cost Optimization of
Sewage Treatment Plants (SBR-based) in
Kolhapur City

Prasad R. Patil }, Prof. Abhay B. Shelar ?

Department of Civil Environmental Engineering
'Research Scholar, 2Professor, AnantraoPawar College of Engineering & Research, Pune, India

Abstract- Biological treatment of raw sewage in a sewage treatment plant can be achieved by multiple methods which
include aerobic as well as anaerobic processes. The SBR process is one such treatment technique where specialized
instrumentation and control automation is used to convert the conventional activated sludge process from a continuous
[...]
Compared to the conventional activated sludge system, a higher level of sophistication and maintenance can
be associated with more automated switches and valves.
In small single stream SBR systems approximately less than 10 MLD, effluent flow balancing may be needed
for downstream processing, such as filtration or disinfection.
Larger capacity aeration system, relative to aeration time per cycle and per day, is required compared as to
conventional activated sludge system.

IJRAR21B1797 ] International Journal of Research and Analytical Reviews (IJRAR) www.ijrar.org \ 500


http://www.ijrar.org/

© 2021 IJRAR May 2021, Volume 8, Issue 2 www.ijrar.org (E-ISSN 2348-1269, P- ISSN 2349-5138)

d) The potential for discharging floating or settled sludge during the decant phase with certain SBR

configurations.

e) Potential plugging of aeration devices during selected operating cycles depending on the aeration system used

by the manufacturer.

f) All the SBR plants must be designed to cater to the peak flows. A minimum of two tank system is required.
With proper anticipations in the design stage, the SBR process can be installed with good flexibility to adapt to future
regulatory changes for effluent parameters such as for nutrient removal.

Il. METHODOLOGY
Analysis and evaluation of the existing SBR process will entail evaluation of the process components that combine
together to produce the desired result i.e. treated sewage complying with guarantee parameters.

The SBR system as a whole runs on multiple inter-linked and inter-dependent unit operations and processes that
include but not limited to:

* Aeration blowers

 Sludge recycle pumps & sludge wasting pumps

» Decanter mechanism

» Level & flow measuring instruments

» PLC program with software interlocks

* Valves & gates

» Hydraulic gradients in channels and civil units

System evaluation & optimization therefore implies carrying out the exercise for all of these contributing components
/ factors.

V. NEED OF THE STUDY

The aeration stage in a sewage treatment plant is often the most energy intensive unit operation and is responsible for
up to 50% of the total average energy consumption during the operation of the plant. It is also the “heart” of the
treatment process where maximum reduction in pollutant load is achieved. Analysis of this process along with other
associated unit processes and operational parameters provides an insight to the governing factors that affect the
process control driving the treatment technique under consideration i.e. SBR.
Knowledge of such key data points and an understanding of the degrees of freedom for each parameter will aid in the
analysis of the overall process beginning from preliminary treatment to disinfection and thus lead to implementable
recommendations for gradual improvements and changes to achieve higher performance efficiency and cost
optimization.

V. FUTURE SCOPE
Sewage treatment, recycle and reuse is fast becoming an essential aspect of urban infrastructure planning thanks to the
increased awareness among policy makers, planning authorities, ULBs as well as the urban populace regarding the
long-term adverse effects on public health and overall community well-being as a result of discharging untreated
sewage into water bodies such as lakes, rivers which serve as sources of drinking water. The negative impact of
untreated sewage on the immediate ecology and aquatic flora-fauna is also now a point of concern in the public
domain.

The Union government as well as several State governments have formulated strict guidelines for sustainable
management of urban sewage and have implemented or are in the process of implementing STPs catering to
significantly dense urban agglomerations. The discharge standards set for these planned and upcoming STPs are much
more stringent than earlier. It therefore becomes imperative to have STPs that are not just designed to achieve
stringent quality standards but are also energy efficient during their lifecycle of 15-20 years on an average.

In addition to continuous monitoring for performance, periodic review and evaluation of critical parameters will
therefore definitely impart value to the efforts taken to maintain the efficiency of an STP at desired levels and will
consequently result in cost optimization in the course of its natural lifecycle.

VI. FIELD OBSERVATIONS

For the STPs under consideration, it is observed from the available results that the design inlet parameters of raw
sewage have not yet been achieved due to multiple factors. The inlet parameters are currently around 40-50% of
design load.

Analysis of treated sewage as presented in the bar charts below indicate that the liquid treatment scheme at both STPs
is performing satisfactorily and meeting the discharge quality requirements on a consistent basis.

Since the incoming raw sewage is currently lean with reference to the design basis, studying the effect of an eventual
increase in organic loading on the treatment process is important to ascertain the feasibility and consequence of
implementing performance optimization techniques to the treatment plant. Similarly, the plant can also handle higher
hydraulic loads if the concentration of raw sewage remains low as at present.

As regards the solid stream, the excess sludge from the biological treatment process is currently dewatered in a
decanter centrifuge to about 22% dry solids content by weight. However, since there is no current provision or

IJRAR21B1797 ] International Journal of Research and Analytical Reviews (IJRAR) www.ijrar.org \ 501


http://www.ijrar.org/

© 2021 IJRAR May 2021, Volume 8, Issue 2 www.ijrar.org (E-ISSN 2348-1269, P- ISSN 2349-5138)

immediate plan for recycle-reuse of sludge, it is temporarily stored within the plant premises and left to dry under
ambient conditions.

This sludge does not undergo any treatment and thus has significant volatile matter along with high concentration of
pathogens. It is therefore unfit for direct or indirect reuse involving manual handling.

Further treatment using well-established and economically feasible techniques can help in converting this waste to
reusable product.

Following observations are summarized from the preliminary data:

Inlet/Outlet BOD; for 17 MLD STP Inlet/Outlet COD for 17 MLD STP
140 300
120 250
100 200
80
150
60
40 1o m )
~EERELEE ol P EEELEEE b
0 M M s Bs B 05 = L E [ FEFFEEE N Bl B
o Hm Hm Hm Hm Hm Hu Ha= m im Hm o HE Hm Hm Em Hm Hm H= n Em HE
R R S N A - - B - N I N A
¢ F @ ¥ “\5‘\ F & F & ¢ & @7’\\ & & F ¢
EBODS Inlet W BODS5 Qut ECOD Inlet mCOD Inlet
Inlet/Outlet TSS for 17 MLD STP Inlet/Outlet BOD; for 76 MLD STP
250 120
200 100
80
150
60
100
40
S EEBEEELREDEE sl s EEEEEERPEREREFE
! ) 2 -] © o 2] o -] " < ™~ ~ ~ ~
[a] s [t-] s ] [t-] s [l [} =]
o H= B B H. H. H. Ao - 0. B || o AN NN EN NN Hm NN Nx Wm Hm Em Em HEm
&S © 9 9 9 9 e e e 9 9 » I I T T T T T T TN TN B
Y ; W N h s ; Y N W Y Y y N Ny % N N hY % N ! N
¢ & .@%‘ & @»s\ & Ny ?_\)% & \;o‘\ & & & \S\é & \@‘\ U Qo“ o
BTSS Inlet WTSS Out mBODS Inlet  mBODS Out
Bar charts-1- Inlet/Outlet parameters for sewage at 17& 76 MLD STP
*17mld STP Plant was shut down from August 2019 to Sept 2019 due to flooding
Inlet/Outlet COD for 76 MLD STP Inlet/Outlet TSS for 76 MLD STP
250 100
90
200 80
70
150 60
50
100
205 fo B AR B Bz B Nz B= B Be .
s FPREEFEEPFPEEFERILEIEILEPF » Ik EBRERIEEREELRB
™~ o ~ ~ ~ ™~ ~ -} [t} -} ~
10
MmNl bbbl || hhhhhhhhhhhhL
R B R - N - N - - A R B S BN - B .
& & @\Q’k ?Q“ @'S\ & F Q_\‘ﬁ"’ & o ‘\c“ Qe‘“ \»;’ <<‘59, @‘%" \’\q" ‘}5\' \\35" & v"% %Q&' & ‘\o“/ OQ’U
ECOD Inlet ®m COD Out B TSS Inlet WTSS Out

Bar charts-1- Inlet/Outlet parameters for sewage at 17& 76 MLD STP

IJRAR21B1797 | International Journal of Research and Analytical Reviews (IJRAR) www.ijrar.org | 502


http://www.ijrar.org/

© 2021 IJRAR May 2021, Volume 8, Issue 2 www.ijrar.org (E-ISSN 2348-1269, P- ISSN 2349-5138)

VIlI. CONCLUSION

As the inlet parameters are within limit, the hydraulic load can be gradually increased beyond the design capacity

i.e.17 MLD; so that the cost of treatment per ML will be reduced and consequently more raw sewage will be treated.

For this to happen, certain key modifications will be required in the cycle time and some units need to be augmented

for handling excess sludge (SAS) from SBR basins.

The units to be upgraded during the preliminary stage of optimization are sludge thickener and dewatering centrifuge.

These unit operations i.e. thickening and dewatering will be directly affected once the incoming load is increased.

The liquid treatment scheme can be optimally improved by addition of primary clarifiers to lessen the organic load on

the secondary treatment process in the event of an increase in the raw sewage concentration.

Sludge stabilization using anaerobic digesters will be recommended to provide effective solids management and

generate a reusable, environmentally sustainable product.

ACKNOWLEDGEMENT

The author is thankful to his guide & Head of Department, Prof. Abhay Shelar for his support and guidance and

Dr.S.B. Thakare Principal of institute for providing his valuable inputs during analysis of inlet and outlet parameters

of sludge.

REFERENCES

1. Manual on Sewerage and Sewage Treatment Systems, Part A: Engineering, 3" edition, November 2013 - CPHEEO
(Central Public Health & Environmental Engineering Organization)

2. Wastewater Engineering Treatment Disposal Reuse — Metcalf & Eddy (4th Edition)

3. Water Quality Status of Pashan Lake and Manas Lake Linked by Ramnadi River’’- An Experimental Analysis,
Shivani R. Bankar, Akshay M. Deshmukh et.al; International Journal for Research in Engineering Application &
Management (IJREAM) ISSN : 138-143, 2018

4. Source- Kolhapur Municipal Corporation

Major factors contributing growth of water hyacinth in natural water bodies, Ranjitsing Gaikwad, International

Journal of Engineering Research, 10.5958/2319-6890.2017.00024.1, 304-306,2017

6. Quality improvement through soil stratum in non-mechanized treatment system for wastewater, ICRRM 2019 —
System Reliability, Quality Control, Safety, Maintenance and Management https://doi.org/10.1007/978-981-13-
8507-0_4, 21-27, 2019

7. Study of Physico-Chemical Characteristics of Pavana River, Mr Lakhanpal S Kendre et.al. International Journal of
Engineering Research, 216-219,2017

8. Assessment of Water Quality Index for Hipparga Lake in Solapur City, Neha. C. Diwan et.al; International Journal
of Innovative Research in Science, Engineering and Technology, DOI:10.15680/1JIRSET.2019.0806092, 7364-
7369, 2019

9. Average Correlation and Regression Analysis of Water of River Pavana through the Section Flowing Between
Bopodi to Pimpri Area, Lakhanpal S. Kendre, Sagar M. Gawande International Journal of Science and Research
(NSR), 1305-1311, 2017

10.Comparative Study of Utilization of Pre-aerated Sludge in Activated Sludge Process, Archana Kelakar et.al.
International Journal of Engineering Research and General Science,161-169,2015

11.0rganic Materials the Effective Source for Activated Carbon Preparation and Applications of Prepared Activated
Carbon in Water and Wastewater Treatment - A State of Art, Niharika S Belwalkar et.al. , International Journal of
Science and Research (IJSR), 303-305, 2017

12.Analysis of water quality parameters: a review, Ashwini B Jamdade, International Journal of Engineering
Research, 145-148,2017

o

IJRAR21B1797 ] International Journal of Research and Analytical Reviews (IJRAR) www.ijrar.org \ 503


http://www.ijrar.org/

